
W W A 7 9

ABSTRACTS OF TECHNICAL
PAPERS AND
POSTER PRESENTATIONS

March 25-30, 1979
Washington, D.C.
Twin Bridges
Marriott Hotel

THEME:
"Water Reuse—
From Research to
Application"

CO-SPONSORED BY:

American Waterworks Association Research Foundation
Office of Water Research and Technology (U.S. Dept. of the Interior)
U.S. Army Medical Research and Development Command
U.S. Environmental Protection Agency
National Science Foundation
Water Pollution Control Federation

SJO



ABSTRACTS OF PAPERS AND POSTER PRESENTATIONS

WATER REUSE SYMPOSIUM
MARCH 25-30, 1979
WASHINGTON, D.C.

EXECUTIVE COMMITTEE

Mr. Richard D. Heaton
Symposium Organizer & Administrator
AWWA Research Foundation
6666 West Quincy Avenue
[...]
Water supply and waste treatment have not been historically considered as growth
limiting factors by politicians. We have diligently pointed ourselves into a corner
by making tremendously large investments in collection and distribution systems.

L - 3 - J



ABSTRACT
W A T E R R E U S E S Y F 1 P 0 S I U

M A R C H 2 5 - 3 0 , 1 9 7 9
W A S H I N G T O N , D. C.

TITLE OF PAPER: Applied Science and Its Role in Addressing Problems Relating
to Renovation and Reuse of Water

AUTHORS: Jack T. Sanderson

AFFILIATION: National Science Foundation

PATE OF SESSION: Monday, March 26 SESSION NO: 1

r
Sc
Science has played an important role in development of the present understanding of the
nature of water and this knowledge has been used to solve problems relating to its
availability, use and reuse. This role cannot become less significant and important as
the challenges of future needs for water are faced.

The National Science Foundation's programs in support of basic sciences and engineering
constitute over 90 percent of its budget. Accounting, as it does, for approximately
25 percent of all public expenditures for basic research in the United States, there can
be little doubt of the Foundation's significant role in the search for still better
understanding of basic scientific and engineering principles that will lead to many
applications of significance and importance in the management of water. For example,
a better understanding of fundamental laws which govern the atmosphere may permit the
management of weather which in turn could lead to more fundamental and satisfactory
approaches to dealing with the extremes of water supply, viz. floods and drought.

The management of water quality will likewise benefit from advances in basic science
and its application to permit renovation and reuse of wastewater. The National
Science Foundation's role in this respect is likely to be one of concentrating its
support on the basic sciences but selectively focusing its support on those problems
in which the leverage of science and technology is substantial and the focused efforts
are both timely and scientifically ready. Focusing as it does on the state-of-the-
art of renovation and reuse of wastewater, this conference will play an important
role in identifying important gaps in knowledge many of which are likely to be best
approached by more fundamental understanding of natural laws and their application
toward the solution of important national problems.

L_
- 4 - J



ABSTRACT
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0 , 1 9 7 9
W A S H I N G T O N , D. C,

TITLE OF PAPER: Department of Defense Involvement in Water Reuse

AUTHORS: George Marienthal

AFFILIATION: Department of Defense

PATE OF SESSJOM: Monday, March 26 SESSION NO: 1

'Water reuse presents certain advantages to the Department of Defense (DOD) as it does
to other water users. Some of these advantages are savings in water and wastewater
treatment costs, manpower savings, fuel and energy conservation, and minimization of
adverse environmental impact as a result of defense related operations. In addition,
DOD is responding to the Federal Water Pollution Control Act (P.L. 95-217) which
states that reuse must be considered as an alternative in new construction of treat-
ment plants.

Potential reuse applications within DOD include permanent and semi-permanent in-
stallations throughout the world, advanced base planning, field operations (training
and combat) and ships.

Within DOD, there are two jointly sponsored research programs. The objective of the
first, a Navy-Army project, is to develop water quality criteria for recycled water.
Non-potable criteria for water intensive operations are first priority. The develop-
ment of potable criteria may be undertaken during the program, if the considerable
research is justifiable against military requirements. The objective of the second
program is the development of on-line analyzers to determine organics in water and
wastewater. This project is jointly sponsored with EPA. In addition to these
jointly sponsored programs, the Air Force is implementing a reuse system at McClellan
Air Force Base by using a cascade water reuse model. The Army is implementing reuse
in vehicle washracks. The Navy has completed studies on the recycle of laundry and
photographic wastes aboard ships.

DOD is committed to conducting wastewater research for its special and unique appli-
cations and to participating jointly with other agencies, organizations, states,
and municipalities in implementing water reuse. In addition, the use of Department
of Defense installations as demonstration facilities for recycle-reuse projects is
actively being pursued.

L - 5 - J



ABSTRACT
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0 , 1 9 7 9
W A S H I N G T O N , D, C.

TITLE OF PAPER:

AUTHORS:

AFFILIATION:

PATE OF SESSION:

The President 's National Water Policy in Relation to
Water Reuse
Guy R. Martin

U. S. Department of the In ter ior

Monday, March 26 SESSION

' The President began reviewing water policy and the status of Federal action on water
problems in 1977. On June 6, 1978, he sent to the Congress 13 water policy initiatives
which were aimed at improving planning and management of Federal programs, providing a
national emphasis on water conservation, increasing Federal-State cooperation in water
resources planning, and increasing attention to environmental quality. Nineteen Federal
interagency task forces were formed to carry out the 13 initiatives, with Secretary
Andrus as Chairman. The Secretary designated Assistant Secretary Martin to oversee the
operation of these groups. Their work is partially completed, and their Second Progress
Report has been submitted.

The participation of all interested groups is necessary to turn the recommendations of
these task forces into real programs for the Nation. Understanding of the rationale for
a national water policy is basic to the success of the program. How much money does
useable water really cost? What institutional changes are needed to make best use of
available water in water-short areas? What is the role of industry in cooperating to
conserve and protect water? What can new technologies provide to help? How can the
Federal Government effectively work with local and State governments, with industry,
with agriculture, and with the general public to develop a national water policy which
is acceptable to all these groups?

The most promising new source of water is water reuse, a comparatively new technology.
A rapidly expanding industry is being developed to produce water reuse technology.
What part should Government play in the growth of that industry? What involvement
should the reuse technology industry have in the development of national water policy?
The cornerstone of the President's message is conservation. Water reuse is a prime
example of the President's conservation initiatives in action.

L - 6 - J



W A T

M

E

A

W

R

R

A

C

S

H

H

AB
R E U S

2 5

I N G "

s
E
—

ro

TR
S Y

3 0,

N,

APT

M P O S I UN

1 9 7 9

D, C,

i ^*

TITLE OF PAVER: Reclamation of Secondary Effluent for High-Quality Industrial
Reuse in Saudi Arabia

AUTHORS: Anton A. Kal inske, John F. W i l l i s , & Stephen R. Mart in

AFFILIATION:

VkTE OF SESSIOH:

Camp, Dresser & McKee, Inc.

SESSION WO: 2Monday, March 26

I Three driving forces have shaped design of a 5-mgd water-reuse system that will convert I
secondary domestic effluent to high-quality industrial process water at Riyadh, Saudi
Arabia. First, three grades of water supply are required in the client's current re-
finery-expansion projects; these grades include supplies for fire protection, cooling-
water makeup, and steam boiler feed water. The last grade of water must be treated to
very high quality, with hardness, 0; TDS below 10 mg/1; ammonia and COD, 0; silica be-
low 0.5 mg/1; and TSS below 0.5 JTU. Second, available resources in the area are very
limited. The design must maximize conservation and recycling of materials. Third,
the technology required to produce this high-quality water from effluent containing
more than 3000 mg/1 TDS, must be matched by minimum operations-and-maintenance (O&M)
costs and, accordingly, by a high degree of operational simplicity and reliability.

Camp Dresser & McKee (CDM) and Foster Wheeler Italiana (FWI) have selected and designed
a stepped process train that stores reclaimed effluent at key points, both for appro-
priate use at that level of treatment and for feed to the next higher series of treat-
ment processes. To achieve the highest level of treatment, the secondary effluent
will be passed successively through coarse screens, aerated surge ponds, aerated grit
chambers, two solids-contact clarifiers in series with intermediate recarbonation,
chlorination and pH adjustment, cooling towers, polymer mixing, dual-media gravity
filters, granular activated carbon (GAC) columns, two reverse-osmosis (R0) units in
series, and mixed-bed ion exchange (IE). Stable, disinfected water for fire protection
will be stored after the second stage of lime treatment and chlorination, at a design
flow of 100 gpm (22.7 cmd). Reclaimed water for cooling tower makup will be stored
after the first stage of R0 treatment at a design flow of 1410 gpm (320.5 cmd).

Throughout, chemical consumption is minimal. The poor availability locally of acti-
vated carbon, lime, magnesium (for silica removal and as a coagulant aid) prompted
design of resource-recycling features that include regeneration of spent carbon, re-
calcination of the lime sludge, and recovery of magnesium from the lime sludge
(accomplished in a magnesium-hydroxide dissolving tank with the use of carbon dioxide
from the recalcination furnace stack). Carbon dioxide from the recalcination pro-
cess is recycled also to the recarbonation step of the reclamation process. The pro-
cess scheme will provide treatment flexibility, resource conservation, and minimum
0&M and capital costs while meeting stringent water-quality criteria under demanding
exogenous conditions.

- 7 -

L J



ABSTRACT
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0, 1 9 7 9
W A S H I N G T O N , D, C,

TITLE OF PAPER:

AUTHORS:

AFFILIATION:

PATE OF SESSION:

Hygienic Aspects of the Dispersion of the Enteric Bacteria
and Viruses by Sprinkled Irrigation of Wastewater
Hillel I. Shuval, B. Teltsch

Hebrew University of Jerusalem

SESSION MO:Monday, March 26

I Israel, a country suffering from severe shortages of water resources, by the year 1978 '
already was utilizing over 95% of its ultimate total water reserves. Wastewater utili-
zation primarily for agricultural irrigation has become an integral part of the national
water resources planning policy. This has resulted in the development of some 50 muni-
cipal and 200 rural wastewater utilization projects, most of which practice land appli-
cation of wastewater by sprinkler irrigation of crops.

Studies on the hygienic aspects of sprinkler irrigation have demonstrated that enteric
bacteria and viruses can be detected at considerable distances downwind of sprinkler
irrigation fields. Coliforms have been detected 450 meters downwind, enteropathogenic
Salmonella sp at 60 m., while Echovirus and Coxsackievirus were detected at 100 m.
Studies of meteorological factors affecting the survival of aerosolized coliforms in-
dicate that as relative humidity increases, so does survival, independent of other
factors. Ten times more aerosolized bacteria were detected at a given sampling point
during nighttime irrigation than by day. When initial concentration of coliforms in
sprinkler irrigated wastewater dropped below lO^/loo ml there was no detection at
downwind sampling stations with either Anderson samplers or a high volume viable
aerosol sampler.

To evaluate the possible epidemiological significance of wastewater irrigation, a
retrospective study was carried out in agricultural settlements (kibbutzim) practic-
ing various forms of irrigation.

The incidence of enteric communicable diseases in 77 kibbutzim practicing wastewater
spray irrigation with partially treated non-disinfected oxidation pond effluent was
compared with that in 130 kibbutzim practicing no form of wastewater use. The inci-
dence of shigellosis, salmonellosis, typhoid fever, and infectious hepatitis was two
to four times higher in communities practicing wastewater irrigation. No signifi-
cant differences were found for the incidence of streptococcal infections, tuber-
culosis, and laboratory-confirmed cases of influenza. Nor were differences found
for enteric disease rates during the winter irrigation season.

This study does not provide definitive proof that the primary mode of the pathogen
transmission was airborne aerosolized pathogens resulting from sprinkler irrigation
with wastewater. Other routes of infection, such as direct contact between irrigation
workers and other residents in the communities is equally possible. However, these
studies do indicate that a potential public health risk does exist when only partially
purified non-disinfected wastewater is used for land application in the close proximity
of residential areas. It is concluded that wastewater treatment processes leading
to a significant reduction of enteric bacteria and viruses prior to sprinkler irri-
gation with wastewater in the vicinity of residential areas is a minimum precaution
required to provide reasonable protection of the public health.

L - 8 - J



ABSTRACT
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0, 1 9 7 9
W A S H I N G T O N , D, C.

TITLE OF PAPER:

AUTHORS:

AFFILIATION:

Water Reuse - The Air Force Experience From Research to
Application
Gary R. McNutt

U. S. Air Force

PATE OF SESSION: Monday, March 26 SESSION NO: 2

~i
This paper discusses the Air Force involvement in Water Reuse from our initial and
follow-on research efforts to a practical application and future emphasis areas. Pre-
liminary investigations began in 1973 into closed loop systems, recycling secondary
treated municipal wastewater as a source of makeup water for potable quality use.
This investigation was a reaction to the anticipated high cost of advanced treatment
necessary to comply with the then newly enacted Federal Water Pollution Control Act
Amendments of 1972 and the availability of the resultant quality water resource.
There was a reluctance on the part of Air Force researchers to waste, by discharge,
water in areas where shortages of usable water were developing. Advanced treatment
processes were reviewed and characterized as were the health criteria available at that
time. Models of cost and performance for individual processes were incorporated into
a program for the conceptual design of reuse systems. The conclusion drawn from this
effort was that closed loop recycle was not feasible due to the lack of adequate health
effects criteria and the unreliability of advanced treatment processes at that time
(1974).

The initial effort did strongly suggest the potential for subpotable reuse and the
value of a computer model to evaluate the potential of cascading reuse alternatives.
This effort carried forward the earlier modeling and characterized water quality and
quantity demands of various base activities as well as the extent of quality degra-
dation through use. Typical base activities included waste treatment plants, jet
engine test cells, cooling towers, vehicle wash racks, depainting facilities and
landscape irrigation. Four bases were surveyed including Andrews AFB MD, Davis-
Monthan AFB AZ, March AFB CA, and Peterson AFB CO.

The model application was conducted in two phases for each base. Phase I was a
survey of base activities to include all sources and sinks of water to include
quantities generated and discharged and quality requirements and degradation. Phase
II was the application of the model. Various networks as suggested by the model were
selected and optimized by inputing existing treatment capabilities and "real world"
[...]
without problems. Two design approaches have been considered. The first is addi-
tional treatment of sewage plant effluent. This mostly involves lime addition to a
high pH to remove phosphate followed by reduction of pH and the addition of soda ash
to remove calcium. The interference by ammonia has to be considered and the treat-
ment can be placed in the makeup stream or in a side stream. The second approach
considered is to alter the municipal waste treatment plant by such procedures as
(i) the addition of powdered activated carbon, (ii) the use of an anaerobic section
ahead of the aerobic section for biological removal of ammonia and phosphate. Results,
designs and recommendations are given.

L - 80 - J



ABSTRACT
W A T E R R E U S E S Y M P O S I U

M A R C H 2 5 - 3 0, 1 9 7 9
W A S H I N G T O N , D. C.

TITLE OF PAPER: Groundwater Recharge with Wastewater - Heavy Metal Movement

AUTHORS: Thomas E. Higgins and Glenn Compton

AFFILIATION; Arizona State University

PATE OF SESSION: Tuesday, March 27 SESSION NO: Poster

iWastewater reuse is imperative in the United States. Potential uses of reclaimed waste- •
water are for irrigation and for augmentation of water supplies by groundwater recharge.
Reuse of water, however, results in an increase in the concentration of heavy metals, a
potential problem.

A survey was undertaken of heavy metal concentrations in Arizona wastewaters, wastewater
sludges, and treated effluents. Existing data, taken by water and wastewater agencies,
was analyzed and a sampling survey made to supplement and to verify existing data.

Laboratory studies were used to simulate groundwater recharge with wastewater containing
heavy metals, and to quantify the effects of chemical precipitation and sorption
reactions on the movement of metals in soil.

A computer model was developed to predict long term effects of the use of wastewaters
containing heavy metals for irrigation and groundwater recharge. (This quantitative
model was developed to predict the effects of groundwater recharge on heavy metal con-
centrations and to predict the effects of groundwater recharge on heavy metal concen-
trations in the soil of a percolation field and carryover to the groundwater). It would
be useful in setting standards for concentrations of heavy metals in wastewaters used
for irrigation or groundwater recharge. The model considers the effects of chemical
precipitation, adsorption, and dispersion.

- 81 -

L J



ABSTRACT -̂̂
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0, 1 9 7 9
W A S H I N G T O N , P. C,

TITLE OF PAPER: Rapid Detection of Coliform Bacteria

AUTHORS:

AFFILIATION:

Anthony M. Cundell, E. Find!, A. Pisani, and J. E. Porter

Bio Research, Inc.

PATE OF SESSION: Tuesday, March 27 SESSION MO: Poster

| A rapid coliform detection procedure based on the hydrolysis of a fluorogenic substrate I
by coliform bacteria is under development at BioResearch, Inc. The procedure involves
the induction of the enzyme B-D-galactosidase in £. coli with Isopropyl thio B-D-
galactopyranoside (IPIG). A cell suspension of the enzyme induced organisms is dis-
persed onto a layer of silicone oil on a modified microscope slide with an aerosol
sprayer. Within the resultant microdroplets the fluorescent substrate Fluorescein di
(B-D-galactopyranoside) (FDG) is hydrolysed by the coliform bacteria. Fluorescein
is concentrated within individual oil-encapsulated droplets containing coliform
bacteria enabling them to be counted with a fluorescence microscope. Good correlations
between the percentage of fluorescent droplets in randomly selected fields of view and
the cell density in £. coli suspensions and raw sewage have been established in the range
of 105 to 108 coliforms per ml. Lower coliform densities may be determined after con-
centration by centrifugation. The applicability of the rapid coliform detection pro-
cedure to monitoring water quality of renovated wastewater is discussed.

L - 82 - J



W A T
M
E
A
W

R
R
A
C
S

-AB
R E U S
H 25
H I N G '

s
E
—

ro

TR
S Y

3 0,
N,

AC
M P O
19

D.

T

S I UM
79
C.

TITLE OF PAPER: Closed Loop Recycle and Reuse of Water Closet Flush Water

AUTHORS: Clinton E. Parker and John W. Reynolds

AFFILIATION: University of Virginia, Virginia Highway and Transportation
Research Council

DATE OF SESSZOM: Tuesday, March 27 SESSION MO: Poster

I Results from both the research and development and field demonstration of a recycle-
reuse concept for water closet flush water is presented. Data and analyses cover the
period from the initial inception of the concept in 1970 through the completion of the
field evaluation in July 1978.

~1

Over a five-year period, bench-scale biological-physical treatment trains were evaluated
to determine the suitability of this technology in the closed-loop treatment of water
closet wastewater where the flush water is continuously recycled and reused an average
of 20 times. Results from the laboratory operation of a completely mixed suspended
biological growth unit followed by sand filtration indicated that biological oxidation
would not be impaired and flush water reuse at the 95% recycle level would be clear,
odor free, and acceptable to the user. Based on laboratory results a full-scale
prototype was installed to demonstrate field reliability of the concept, to further
delineate design criteria, and to test public acceptance.

Field evaluation of a flush system designed to handle an average flow of 37.8 m3/d
of flush water was carried out between November 15, 1976, and July 31, 1978. During
this period over 7000 m3 of flush water was treated by extended aeration and pressure
sand filtration using a recycle ratio of 20. Water inputs into the recycle system
resulted from potable water use wastage plus liquid human wastes. The wasted potable
water came from wash basins, water fountains, and custodial services. The potable
water input amounted to 5% of the total water used and resulted in a water balance
at 95% recycle and reuse.

Recycled flush water met all criteria established for a flush fluid and was accepted
by the user. A blue food coloring was used to remind the user that the flush water
was recycled. No special water closet cleaning was necessary as a result of either
the recycled water or coloring agent.

Results from this research conclusively demonstrated on a full-scale basis the accept-
ability of using biological oxidation and sand filtration as a treatment train for
the reuse of water closet wastewater with a recycle ratio of 20. Closed loop reuse
at the 95% level was shown to be more economical than a mineral oil system and offers
a viable water saving alternative. The results provide the fundamental details
necessary for the design and operation of a flush water recycle-reuse system.

L
- 83 - J



ABSTRACT
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0 , 1 9 7 9
W A S H I N G T O N , D, C.

TITLE OF PAPER: Feasibility of Treating Hospital Wastewater by Lime and
Pressure Ozonation

AUTHORS: 1) Archibald G. Hill, 2) John B. Howell, and 3) J. J. McCarthy

AFFILIATION: 1&2) Louisiana State University, 3) U. S. Army E.H.A.

PATE OF SESSION: Tuesday, March 27 SESSION NO: Poster

| Due to the nature of their mission, Army Field Hospitals require greater per capita
water resources than similarly manned combat units. With the introduction of modernized
equipment a trend toward increased water usage may be anticipated. The capability to
renovate non-sanitary wastewater to a quality suitable for sub-potable uses could en-
hance the deployability of hospital units in arid environments.

The following list identifies sources of wastewater expected to be available for treat-
ment.

~l

Effluent Source
Shower
Operating Room
Kitchen
Laboratory
X-Ray
Colorfast Laundry
Woolens Laundry

Approximate TOC (mg/1)
34

225
1120
246
800
605
236

The Army has set a tentative reuse goal for trace organics at 5 mg/1 TOC or 10 mg/1 COD.
A study by Abcor Incorporated evaluated the sequence of unit operations including ultra-
filtration, reverse osmosis, and ultraviolet light activated ozonation. When treated
individually, all hospital waste streams, except for the laboratory and X-Ray effluents,
met the organics limitation after the reverse osmosis step. Bench scale studies had
shown that laboratory and X-ray reverse osmosis permeates could be effectively oxidized
by ozone aided by ultraviolet light. However, due to equipment and design problems,
this was not demonstrated during the pilot scale tests. These workers recommended
further pilot scale evaluation of ozone contacting.

The objective of the present investigation was to evaluate ozone contacting at elevated
pressure. Final COD concentrations less than 10 mg/1 were successfully achieved when
Ca(0H)2 doses from 196 to 423 mg/1 were added to the reaction mixture. Inorganic
carbon formed during the oxidation served to lower the solution pH. Precipitation of
CaCO3 prevented an undesirable buildup of inorganic carbon which could have scavengered
OH radicals formed during O3 decomposition.

Operation at elevated pressure may still be advantageous for this system when con-
sidering oxygen recycle. The minimization of volatile organics in the recycle gas
may be required when using the electrical discharge method of ozone formation.

- 84 -

l_ J



ABSTRACT
W A T E R R E U S E S Y M P O S I U

M A R C H 2 5 - 3 0, 1 9 7 9
W A S H I N G T O N , D. C,

TITLE OF PAPER:

AUTHORS:

AFFILIATION:

Assessment of Mutagenic/Carcinogenic Potential of Mixtures
of Chemical Substances in Renovated Wastewaters
Jitendra Saxena, D. J. Schwartz and M. W. Neal

Syracuse Research Corporation

PATE OF SESS10H: Tuesday, March 27 SESSION WO: Poster

| The advanced wastewater treatment process employed at the Piscataway, MD plant was I
studied for its ability to remove or introduce mutagenic/carcinogenic substances, and
to determine the distribution of the detected activity among various classes of chemical
compounds. The physical-chemical treatment process used at the plant consisted of lime
addition, recarbonation, duel media filtration, breakpoint chlorination and activated
carbon adsorption. The study utilized the specially constructed strains of Salmonella
typhimurium and Saccharomyces cerevisiae to assess mutagenic activity, and the mammalian
cells - BHK 21 Cl 13 - to determine transforming activity.

The unconcentrated influent for AWT (secondary effluent from conventional treatment
process) showed significant mutagenesis in the. base pair substitution mutant TA 100
and 1535 of S_. typhimurium. Mutagenic activity of the wastewater was increased after
the recarbonation step (Mid point sample) suggesting that either recarbonation or the
preceeding liming process promoted syntheses of mutagens. Partial removal/detoxification
of mutagens was noted during breakpoint chlorination and/or activated carbon adsorption.
Overall the mutagen concentration in the final effluent was no less than that present
in the influent wastewaters.

In order to recover the wide variety of mutagenic/carcinogenic contaminants suspected
to be present in wastewaters, three independent concentration methods were utilized.
These included polyurethane foam columns, macroreticular resin (XAD8 + XAD4) and
solvent extraction employing 15% methylene chloride in hexane.

The chemical mixtures recovered from influent, mid-point and effluent samples using
the above concentration methods showed weak to moderate mutagenic activity in
Salmonella and Saccharomyces at concentrate volume representing 50-100 ml wastewater.
The presence of non-mutagenic toxic substances in the crude mixtures prevented utili-
zation of the larger concentrate volumes in the assay. Mutagenic activity was highest
in the mid-point sample, the secondary effluent being the second highest and the final
AWT effluent being the lowest.

The solubility separation of the crude mixtures into chemical classes and measurement
of the biological activity was performed in order to identify the active fraction.
Such a study of AWT influent showed that the activity predominantly resided in the
basic, strong acid and neutral fraction. The combined activity of all the fractions
was greater than that of the crude concentrate. The mixtures recovered from the mid-
point wastewater samples and final AWT effluent are currently being subjected to the
analysis.

L
- 85 -

J



W A T

M

E

A

W

R

R

A

C

S

H

H

•AB
R E U S

2 5

I N G

s
E
—

TO

TR
S Y

3 0,

ACT
M P O S I

1 9 7 9

D, C,

UM

TITLE OF PAPER: Observed Water Reuse and Bath Conservation Techniques

AUTHORS: Jeffrey M. Wehner and Robert M. Lewis

AFFILIATION:

PATE OF SESS1OM:

Hamilton Standard

SESSIOW MO: PosterTuesday, March 27

I As industrial waste water discharge standards become increasingly stringent, water reuse •
becomes increasingly important. In many industries, process water can be treated to a
cleanliness to allow reuse in the production process. This reuse allows many plants to
meet both current and future waste water discharge standards while also providing the
potential for operational cost savings due to the reduced need for make-up water. In
addition to these possible water cost savings, an industry such as electroplating and
metal finishing can also realize further cost savings by reclaiming costly process
solutions while also reusing the process water. In many instances, these savings in
solution costs pay for the water reuse equipment in a short period of time.

As a contractor to the Effluent Guidelines Division of the U. S. EPA for more than four
years, we have been involved with industry data collection surveys and plant sampling
visits in both the Machinery and Mechanical Products and Electroplating industries.
These data collection and plant sampling tasks have involved detailed study of the pro-
duction process, wastewater treatment process, and effluent discharge level inter-
relationships at a time when water reuse is being employed at an increasing number of
plants. This paper will present several detailed discussions of the water reuse prac-
tices that we have encountered at various plants in several industries.

Specific cases of process water reuse which minimize waste water discharge will be
reviewed for plants involved with coil coating, porcelain enameling, copper and copper
alloy products, battery manufacture, and electroplating. These examples will describe
process water reuse prior to any treatment, water reuse after in-process and end-of-pipe
treatment, and water being used from other processes. Some of these water reuse techno-
logies are transferable from industry to industry.

In addition to process water reuse, costly solution recovery is also accomplished in
the electroplating and metal finishing industry. Solution "recovery of both common
and precious metals will be discussed. Some of the specific examples of technologies
utilized for both process water reuse and solution recovery will be evaporation, ion
exchange, and electrolytic recovery.

L
- 86 -

J



ABSTRACT
W A T E R R E U S E S Y M P O S I U M

M A R C H 2 5 - 3 0 , 1 9 7 9
W A S H I N G T O N , D, C.

TITLE OF PAPER: The Costs For Spray Irrigation Land Disposal of Municipal
Wastewater in California

AUTHORS: Dale R. Hurd, William W. Wood, Jr., Victor B. Youngner & Gary J. Benoit

AFFILIATION: University of California - Riverside

DATE OF SESSION: Tuesday, March 27 SESSION NO: Poster

|Twenty-one new (post 1970) community sewage treatment systems provide the data base for
this cost analysis of spray irrigation land disposal for secondarily treated wastewater in
California. Data for both fixed and variable costs are analyzed by multiple regression and
factor analysis in an attempt to determine the relationship between these costs and the
underlying influencing factors. Special attention is given to the investigation of the re-
lationship between treatment facility type (i.e., extended aeration vs. contact aeration)
and energy costs.

Two recent developments lend especial revelance to the results of this project. First, the